ssamonias. FCC RADIO TEST REPORT

Report No. : FG142875B

LTE Band 25

Peak-to-Average Ratio

Mode

LTE Band 25/ 20MHz

Mod.

QPSK

RB Size

Full RB

16QAM
Full RB

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

4.67

6.00

Result

- PASS

LTE Band 25/ 20MHz / QPSK LTE Band 25/ 20MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Spectrum | (=) Spect (=)
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= = e s
0 N 0 -
B
0.0 0.0
B X
1E- "‘\ - 1E- .
\ N \
1€ T ! 1€ -
|
g . i
| ' |
CF 1.88 GHz - Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,60 dbm 2567 dBm 5.08 d8 2.58 0B .14 0B .67 0B +.93 0B Trace 1 | 19.37 dem 26,10 dBm 5.78 d8 3.13 d8 5.04 d8 5.00 d8 5.43 08
— —— — —
[T ) [T EREn)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A25-1 of 27



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG142875B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.30 1.32 3.09 3.02 511 5.21 | 10.01 | 10.15 | 1448 | 14.18 | 19.26 | 18.86
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG142875B

LTE Band 25

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,70 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.92 dBm) ™M1[1] 14.96 dBm)
1.87981820 GHz 1.88022100 GHz,
20 20
Y ndB 26.00 dB)| TThde 26.00 dB|
o A A A B i 1.295100000 MHz 04 ~ n,_,\;éy..,\vp 1.317500000 MHz,
Qfactor | 1451.5 Qfactor | 1427.1
od A 0 di /r
T /
-10 d - -10 de 7 v
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40 df -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1E798182 GHz 14,92 dam nd8 down 1.2951 MHz ML 1880221 GHz 14.36 dam nd8 down L3175 MHz
T 1 1.B793371 GHz -11.02 dam nd8 26.00 dB TL L 18793259 GHz -11.62 dam nd8 26,00 d8
T2 1 1.B806322 GHz -11.22 dém Q factor 1451.5 T2 1 1.8806434 GHz -11.60 d8m Q factor 1427.1
L U J wa L L]
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.93 dbm)| 15.80 dBm
. 1.88043160 GHz 1.88080920 GHz,
20 . 20
1T xoae 26.00 dB 26.00 dB
04 : mannted Miadl: et \ 3.092000000 MHZ, 104 Py e et it 3.021000000 MHZ|
T Q factor \ 608.0) / 622.6
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40 d -40 de
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&nd -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.BB04316 GHz 15.93 dBm nd@ down 3.0929 MH2 M1 1.8808092 GHz 15.80 dBm nd@ down 2.021 MHZ
T 1 16784835 GHz -10.03 dbm nd8 26.00 dB TL L 18784955 GHz -10.08 dBm n 26,00 d8
T2 1 1.BB15764 GHz -10.22 dém Q factor 608.0 T2 1 1.8815165 GHz -10.18 dém Q factor 622.6
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att § 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.38 dBm) ™M1[1] 12.98 dBm)
1.88003000 GHz 1.87931100 GHz
= ndB 26.00 dB @ ndB 26.00 dB
104 o ol NS N B i 5.105000000 MHz 104 w L a PABEN A A 5.205000000 MHz|
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CF 1,88 GHz 1001 pts Span 10.0 MHz CF 1.68 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 188003 GHz 14.38 dBm ndB_down 5,105 MHz ML 1.879311 GHz 12.98 dBm ndB_down £.208 MRz
TL 1 LE77542 GHz -11.35 dém nd8 26.00 dB TL L 1.677363 GHz -13.03 dém n 26.00 dB
T2 1 1882647 GHz -11.51 d8m Q factor 368.3 T2 1 1.882567 GHz -13.12 dém Q factor 361.1
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG142875B

LTE Band 25

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.08 dBm)| MI[1] 15.43 dBm
1.8609390 GHZ| 1.6817980 GHz
20 s 20 M
X nde - 26.00 dB e 26.00 dB
04 AT A S BT 10.010000000 MHz| 104 A ey ‘\r-aw'\r—vz e 10.150000000 MHz
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40 d -40 de
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,880939 GHz 16.08 dBm nd@ down 10.01 MHz M1 1.881798 GHz 15.43 dBm nd@ down 10,15 MHZ
T 1 1875125 GHz -9.62 dBm nd8 26.00 dB TL L 1.874985 GHz -10.45 dBm nd8 26,00 d8
T2 1 1885135 GHz -9.93 dBm Q factor 187.9 T2 1 1.885135 GHz -10.71 d8m Q factor 185.4
L U J wa L J L]
at G 16: . 16:
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.01 dbm)| MI[1] 13.57 dBm
1.8865330 GHZ| 1.6818280 GHz
= nd 26.00 dB @ T nds 26.00 dB
g A P it BV 14.476000000 MHZ| 104 N AR A 14.176000000 MHz
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 40,0 MHz CF 1.80 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1886533 GHz 14.01 dBm nd8 down 14.476 MHz ML 1.881828 GHz 13.57 dam nd8 down 14,176 MHz
T 1 1872687 GHz -11.94 dm nd8 26.00 dB TL L 1872897 GHz -12.79 dm n 26,00 d8
T2 1 1887163 GHz -11.96 d8m Q factor 130.3 T2 1 1.887073 GHz -12.38 dém Q factor 132.7
L J wa L JU J L]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,70 db & RBW 300 khz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30de SWT  1B.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.53 dbm)| MI[1] 12.05 dBm
1.8859140 GHZ| 1.6833170 GHz
= 26.00 dB @ nde 26.00 dB
di Y A 10.261000000 MHz . Bo o 18.861000000 MHz
n = \ 97.9 0 P e v i g "\I 99.9
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-6 df -60 di
CF 1.00 GHz 1001 pts Span 40.0 MHz CF 1.80 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1885014 GHz 14.53 dBm nd@ down 19.261 MH2 M1 1.883317 GHz 12.05 dBm nd@ down 18,861 MHZ
T 1 L7041 GHz -11.41 dbm nd8 26.00 dB TL L 1970689 GHz -12.62 dam n 26,00 d8
T2 1 1.88967 GHz -11.68 d8m Q factor 97.9 T2 1 1.88955 GHz -13.91 dém Q factor 99.9
L J L JU J L]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG142875B

Occupied Bandwidth

Mode LTE Band 25 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.09 2.73 2.73 451 4.53 9.03 9.03 | 1343 | 1352 | 1790 | 17.86
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ssamonias. FCC RADIO TEST REPORT Report No. : FG142875B

LTE Band 25

Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.95 dBm) ™M1[1] 14.22 dBm)
- 1.87986570 GHz - . 1.88040280 GHz,
| Occ B 1.088111888 MHz £ 1090909091 MHz,
w0 N bkt ZYATANSE 0d PIA O LW Tt VAP, Vi il AW
od 0 d
7 I
/ ™ d A
10 df — < 10 d 7
v, ) B N
e e Y T
40 df 40 df
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 2.8 MHz CF 1.80 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1 B798657 GHz 14.95 dam ML L 18804028 GHz 14,22 dBm
T 1 LET945734 GHz 7.61 dm Oce Bw 1.088111688 MHz TL L 1.87945455 GHz 8.15 dBm Oce Bw 1.090909091 MHz
T2 1 1 BBOS4645 GHz 9.21 dam T2 1 1.8B054545 GHz 7.49 darm

L U ]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum o rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.54 dBm) ™M1[1] 15.72 dBm)
- M 1.88110290 GHz - 1.88032970 GHz,
. 2.727272727 MHz ¥ oOcc 2.727272727 MHZ
e e Y AN b Ty o T S A 12
g 104 e w2
/ i
o d , 0 di / \
4 I |
10 d J_f 10 di A
5 ~ / Vo ,/
Bl = - ™
a0 30
40 df 40 df
50 d S0 d
60 d -60 di
CF 1.00 GHz 1001 pts Span 6.0 MHz CF 1.80 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f LEB11029 GHz 17.54 dam ML L 18803297 GHz 15.72 dam
T 1 1.B7863936 GHz 10.08 dBm Oce Bw 2.727272727 MHz TL L 1.87863337 GHz .97 dBm Oce Bw 2.727272727 MHz
T2 1 1 BB136663 GHz 10.77 dam T2 1 1.88136064 GHz 9.08 dam

L ) ]

(] ) ) we

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 15.14 dBm) MiL1] 13.96 dBm)
2 1.87910100 GHz o 1.88013000 GHz,
Occ Bw 4.505494505 MHz| Occ Bw 4.525474525 MHz|
AL ¥\ Vadt "\ T2 a\ Py Al Vi
104 S A Loy el 104 hs! A 1] .
J \ )
04 ! 0ol ! !
/ § / \\
-10d = -10d 7
“ / \
20 d A r A
. vy T~
\t A e,
-30
40 d 40d
50 d S0 d
-6 df -60 di
CF 1.00 GHz 1001 pts Span 10.0 MHz CF 1.80 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1879101 GHz 15.14 dam ML 188013 GHz 13.98 dam
T 1 LB777522 GHz 7.27 dm Oce Bw 4.505494505 MHz TL L 1.8777423 GHz 6.97 dBm Oce Bw 4,525474525 MHz
T2 1 1 BE2ZET7 GHz 9.01 dam T2 1 18822677 GHz 8.59 dam

L it J [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG142875B

LTE Band 25

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.46 dBm) 14.58 dBm)
- 1.8840960 GHZ| - 1.6794810 GHz
Bre 9.030960031 MHz 9.030969031 MHZ
[ P P rnrd . NEe
10 7 10 o v
f / L
od 0 d
/ / |
-10 df a -10 d +
I3 \ Va AN
o .7 \ 04 / R -
20 dem- 7 N 20 B A <
o
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 1.00 GHz 1001 pts Span 20.0 MHz CF 1.80 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1884096 GHz 15.46 dam ML 1879481 GHz 14,58 dam
T 1 1.B755245 GHz .96 dBm Oce Bw 9.030965031 MHz TL L 1.8754845 GHz 8.95 dBm Oce Bw 9.030969031 MHz
T2 1 1 BE45554 GHz 9.41 dam T2 1 18845155 GHz 8.78 dam

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.44 dbm)| ™11 14.11 dBm
0 1.8816780 GHZ - 1.8820380 GHz
¥ occhw 13.426573427 MHz| '%—o =3:10 13.516483516 MHz
] - IR AT e et T v M
10 d o Loy Y 10 4 e i (WAL EY
( [
0d [ b 0 d | -
-tod # - Z10d !
/ \ 7 \
20 ¢ = " A - St e
R e Ve - i o, = N
-30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1.8 GHz 1001 pts Span 30.0 MHz CF 1.88 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T LEB1678 GHz 14.44 dBm ML 1.882038 GHz 14.11 dBm
TL 1 1L BT33167 GHz 8.33 dam Occ 8w 13.426573427 MH2 TL L 1.8732867 GHz 8.45 dBm Occ 8w 13.516483516 MHZ
T2 1 18067433 GHz 8.74 dBm T2 1 18867732 GHz 7.11 dBm
L it ] ] L ] ]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,70 oB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,70 dB & RBW 300 kHz
o att 30d8 SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT  1B.0ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 13.52 dBm| mili] 12.83 dBm|
20 1.8820780 GHz - 1.8800400 GHz
Occ Bw 17.902097902 MHz| Occ Bw 17.862137862 MHz
10 df — : + e i 10 d 7 ot v,
\
od f od
| |
-10 df 7 -10 d y,
20 [ - 20l 2
oy e e U A 2 e ™ G
LN P D ¥ AN s v T T P
a0 30 —
40 d -40 de
50 d -50 di
-60 d 60 d
CF 1,88 GHz 1001 pts Span 40.0 MHz CF 1.68 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1882078 GHz 13.52 dem ML 1.88004 GHz 12.83 dem
TL 1 18710889 GHz 8.74 dBm Oce Bw 17.902087502 MHz TL L 1971048 GHz 6.21 dBm Oce Bw 17.862137862 MHz
T2 1 1888991 GHz 8.52 dam T2 1 1.8889111 GHz 7.18 dam

L i
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG142875B

Conducted Band Edge

LTE Band 25/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.70 db Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIECHNEKABS PAES
¥ ; ; Aks Line _§PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P H‘\ 20 gbine 5
10 dem /I’ \ 10 dBm: /ﬁ\
0 de f \ 0 dem / |
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS K j
-20 dBm -20 dBm
[,
30 dem _,,.,/ _‘J[) q.‘f\ 30 dertyd] “k'” ey %
- J/M J'"\'/ \‘..,.)V ~ [on, l‘u
40 dBm . o 7 m \_
o S RSO P — \
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.913 GHz 6003 pts Stu_L .925 GHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -23.56 d&m -10.56 dé 1.513 GHz 1.815 GHz 100.000 kHz 1.51476 GHz 18.67 dBm -11.33 dB
1.849 GHz 1.850 GHz 20.000 kHz 1.85000 GHz -23.56 dBm -10.56 dB 1,015 GHz 1.016 GHz 20.000 kHz 1.91501 GHz -18.44 dBm -5.44 dB
1.850 GHz 1.852 GHz 100,000 kHz 1,85027 GHz 20.06 dBm -9.94 d& 1.516 GHz 1.925 GHz 1,000 MHz 1.91600 GHz -25.01 dbm -12.01 dB
——
i J ) e i 1 )
021 19:1B:09

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru || Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine s
10 dBm [ \ 10 dBY A
ode ! \ 0 dem \
-10 dBm ! -10 dgm -
SPURIOUS_LINE_ABS f ]| \
-20 dém /i ‘MM.‘,‘ F m .
30 dBm "j’l b -30 dBm
ot H"F "'w\‘
-40 dBm W“"‘"’ ¥ -40 dBm
I S W S W
-50 dBm 50 dem =
-60 dem -60 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz ||[[Start 1.913 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -21.42 dém -8.42 dB 1.013 Ghz 1.015 Ghz 100.000 kHz 1.01410 GHz 11.20 dBm -18.80 d&
1.849 GHz 1.850 Gz 20,000 kHz 1.85000 GHz -25.61 dbm -12.61d8 1.015 GHz 1.916 GHz 20,000 kHz 1.91500 GHz -24.51 dBm -11.51 dB
1,850 GHz 1,852 GHz 100,000 kHz 185069 GHz 12.06 dBm -17.94 dB 1.016 CHz 1955 GH2 1.00D MHz 81605 CHe Z18.94 dBm s o4 db
T
I 1 P
Date: 23.MAY.2021 19:19:00
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG142875B

LTE Band 25/1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
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1,920 GHz 3,000 GHz 1.000 MHz 2.50427 GHz -46,56 dBm -33,56 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50822 GHz -46,36 dBm -33.36 dB
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Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB — - T -40 dBm - e —
I e T o . IR e W
fospetet!
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 976.00450 MHz -47.46 dBm -34.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 977.45877 MHz -47 .45 dBm -34.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -46.47 dBm -33.47 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.48507 GHz -47.82 dBm -34.82 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,47332 GHz -46,22 dBm -33,22 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,54673 GHz -46,50 dBm -33,50 dB
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3.000 GHz 9.000 GHz 1.000 MHz 6.98842 GHz -42.45 dBm -29.45 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60555 GHz -41.75 dBém -28.75 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -39.34 dBm -26.34 dB
i
I J -
Date: 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG142875B

LTE Band 25/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

v ||| Spe

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm

SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
-40 dg - -40 dBm S —
ol [N S PR P N I S A P R, e
— |
-60 dBm
-70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -47.51 dBm -34.51 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -47.56 dBm -34.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -45.84 dBm -32.84 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60345 GHz -47.77 dBm -34.77 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50283 GHz -46.60 dBm -33,60 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.52046 GHz -46.,37 dBm -32.37 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52342 GHz -42.32 dbm -29.32 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93942 GHz -42.46 dBm -25.46 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65404 GHz -41.68 dBm -28.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62055 GHz -41,69 dBm -28.69 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78854 GHz -39.31 dBm -26.31 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.61440 GHz -30.36 dBm -26.36 dB
—_— —
)i 2 )i [

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dBm
L e ot i -
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 95564468 MHz -47.46 dBm -34.46 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.61982 GHz -47.59 dim -34.59 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,95663 GHz -46,52 dBém -33.52 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -42.54 dBm -29.54 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59205 GHz -41.77 dém -28.77 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.88237 GHz -39.53 dBm -26.53 dB
i
I J -
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SPORTON LAB.
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Report No. : FG142875B

LTE Band 25/ 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB -40 dBm — S
bl e B i L . I e D P
-60 dBm
-70 dBm
dBm -80 dBm
dB -90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -47.68 dBm -34.68 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,95001 MHz -47.55 dBm -34,55 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -46.79 dBm -33.79. dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78774 GHz -47.57 dBm -34.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49887 GHz -46,44 dBm -33,44 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50606 GHz -46,53 dBm -33,53 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98392 GHz -42.57 dBm -29.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -42.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60305 GHz -41.61 dBm -28.61 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61755 GHz -41,80 dBm -28.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60590 GHz -39.46 dBm -26.46 db 13.000 GHz 19,500 GHz 1.000 MHz 17.60440 GHz -30,32 dBm -26.32 dB
—_— —
)i 2 )i [
L JL ) L JL J
D: 20 19:55:46
Spectrum mq“
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm v o —
s VP AU PO W i
. ol
el
-60 dBs
-70 des
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 996,84908 MHz -47.49 dBm -34.49 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.66642 GHz -47.58 dBm -34.58 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,51290 GHz -46.37 dBm -33.37 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99442 GHz -42.60 dBm -29.60 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.61005 GHz -41.60 dBm -28.60 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89137 GHz -39.37 dBm -26.37 dB
i
I J -
Date:
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LTE Band 25/ 20MHz

7 ||| Spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
-40 dB » o -40 dBm ! — S —
i .
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 962.43128 MHz -47.48 dBm -34,48 dB 30,000 MHz 1,000 GHz 1.000 MHz 953.2208% MHz -47.44 dBm -34.44 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -47.07 dBm -34.07 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -33.95 dBm -20.95 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53665 GHz -46,61 dBm -33.61 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49527 GHz -46,18 dBm -33,18 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91342 GHz -42.41 dBm -29.41 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92592 GHz -42.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58255 GHz -41.83 dBm -28.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61705 GHz -41.85 dBm -28.85 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.77654 GHz -39.26 dBm -26.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89387 GHz -20.50 dBm -26.50 di
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum mq“
Ref Level 0.00 dém Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 a& I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dBm - W i’
o T T e
MR
-60 dBs
-70 dB
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -47.53 dBm -34.53 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.68363 GHz -47.72 dim -34.72 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50606 GHz -46,55 dBm -33.55 d8
3.000 GHz 9.000 GHz 1.000 MHz £.00851 GHz -42.48 dBm -29.48 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63455 GHz -41.89 dém -28.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60640 GHz -39.33 dBém -26.33 dB
i
I J -
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0066
40 Normal Voltage 0.0019
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0020
0 Normal Voltage 0.0080

PASS
-10 Normal Voltage 0.0013
-20 Normal Voltage 0.0067
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0000
20 Battery End Point 0.0050

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.3 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A25-27 of 27
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SPORTON LAB.
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Report No. : FG142875B

LTE Band

26

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 26 / 15MHz
16QAM

RB Size

64QAM

256QAM

Middle CH

Full RB

Full RB Full RB

Full RB

Limit: 13dB

4.99

5.83

Result

- PASS

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cbm  Offset 10,90 db Ref Level 30.00 cbm  Offset 10,90 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
== =
— s
e
o o
0.0 0.0
1E- V'\ 1E-
|
4 \
\ i \
1E T 1E \
1 1
! \
CF B36.5 MHz Mean Pwr + 20.00 dB CF B36.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak |  Crest | 0% | 190 | 0a% | o0.01% | Mean | Peak |  crest | 0% | 1% | 010 | no1%e |
Trace 1 [ 2168 dem 27,33 dem 5.68 d8 2.45 0B .14 0B +.99 0B .51 08 Trace 1 [ 20.56 dem 27,54 dbm 5.98 d8 3.01d8 4.87 d 5.83 d8 5.38 08
—— —— —
[T ) EEREREE )
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Report No. : FG142875B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK |16QAM

QPSK |16QAM

QPSK 16QAM

QPSK |16QAM

QPSK |16QAM

Middle CH

1.28

1.30

3.15 3.12

5.08 5.02

9.85 9.65

14.90

14.78

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 30 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 16.06 dbm) MiL1] 15.06 dBm)
B36,79090 MHz 83605800 MHZ
L L B i
e L 26.00 dB| & ¥ ndB 26.00 dB|
04 el i Al AT -1 MR AV 1.281100000 MHz 104 e i ik Pk ey : v LS T 1.297900000 MHz
! Qfactor | 653.2) - Q factor 644.2
0 dém # I 0 dem 1
T Wz / A
-10dBm a \ -10 dem a
20 dem 20 dam ]
JUPNS e e, g P e R
-3 d8m | a0 dira™ =
-40 da3m -40 dBm
50 dgm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.7909 MHz 16.06 dam nd8 down 1.2811 MHz ML £36.058 MHz 15.08 dam nd8 down 1.2979 MHz
T1 1 835.851 MHz -10.15 dbm nd8 26.00 dB T1 L B35.6566 MHz -11.06 dam nd8 26.00 dB
T2 1 -10.05 dém Q factor 653.2 T2 1 B837.1545 MHz -10.90 d8m Q factor 644.2
JL J I wa JU ) e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 dém  Offset 10,90 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.44 dBm| 16.66 dBm|
" 835.23590 MHz 836.87760 MHz
20 d8 20 d8
p Y S P ndB . 26.00 dB ~ . 26.00 dB
04 [ [ — Bw \ 3.152800000 MHZ, 104 ~ " ey 3.122900000 MHZ|
- ] Q factor | 264.9 b Q factor \ 268.0
0 dBm : kY 0 dam. - :
! Y / \
'y T ¥ Y
10 dBm £ X -10 dem: L —
- \ / \
. . 5 / \
20 > 20 dBm
w7 v 7 / )
- W B - w1 -
-30 dBm |3 dem
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 5.2 17.44 dBm ndB down 3.1528 MHz ML 1 35.6776 MHz 16.66 dam ndB down 3.1229 MHz
T1 1 -8.56 dBm nds 26.00 d8 T1 1 834.8996 MHz -9.36 dBm nds 26.00 da
T2 1 938.0824 MHz -8.64 dBm  factor 264.9 T2 1 £38.0225 MHz -9.52 dBm  factor 266.0
L J JL ) we
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LTE Band 26

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

(=] =

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 15.67 dbm)| MI[1] 14.61 dBm
. 837.27900 MHz . 837.83900 MHZ,
= yde R 26.00 dB @ naa Y 26.00 dB
04 L Al e Ny 5.075000000 MHZ, 104 PPy e nBIAL S N ey 5.015000000 MHZ|
T Q factor \\ 165.0 | Q factor Il 167.1
od | 0 d
o \ /
/ \r
1
-10 df . -10 d
Ve , p N
20d e
i A e e [, - -
P
40 df 40 de
50 d S0 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.279 MHz 15.57 dam nd8 down 5.075 MHz ML 37,839 MHz 14.51 dam nd8 down 5,015 WAz
T 1 834.002 MHz -10.37 dbm nd8 26.00 dB TL L 33,963 MHz -11.42 dam n 26.00 dB
T2 1 839.077 MHz -10.41 dBm Q factor 165.0 T2 1 B3B.97B MHz -11.48 d8m Q factor 167.1
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.99 dBm)| MI[1] 15.86 dBm
1 834.7020 MHz . 839.5170 MHz
= Py £ B 26.00 dB| « 26.00 dB|
04 1 i sidl - athan AN 9.850000000 MHZ, 04 f e . 9.650000000 MHZ]
i Q factor | 84.7) 7 \ 87.0)
/ \ / \
od 0
| Yo | !
i 5 T %
-0 d 7 -10 di 3
p J -\ a4 /
20 dam: b - 20 - T
T e |- A ~ ]
-30 -30 -
40 d 40d
50 df 50 df
60 df -60 o
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 834.762 MHz 16.99 dam nd@ down 9.5 MHz ML £39.517 MHz 15.66 dBm nd@ down 3,65 MHZ
T fy 831,685 MHz -9.01 dam nds 26.00 dB TL L B31.665 MHz -10.73 dam nds 26,00 da
T2 1 841.535 MHz -6.83 dBm Q factor 4.7 T2 1 841315 MHz -9.56 dBm Q factor 87.0
L I ) - L I )

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.67 dBm) ™M1[1] 13.90 dBm)
835.0910 MHz 893.2630 MHz
= 26.00 dB @ ndB 26.00 dB
g At i 14.895000000 MHz 0d — A AL~ 14.775000000 MHz
7 Q factor 1 56.1 /. Q factor 56.4
d ) i
a Y o
X
-10 df ¥ -10d
N\
20 d . = 20 d -
s = VAT, B 7 .
et R AAYAY = o
=) = -30 —
¥
40 df 40 de
50 d 50 d
&nd 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.091 MHz 15.67 dBm nd8 down 14,895 MHz ML £32.263 MHz 13.90 dam nd8 down 14,775 MHz
TL 1 829.087 MHz -10.29 dBm nd8 26.00 dB TL L 29,157 MHz -12.13 dbm n 26.00 dB
T2 1 843.993 MHz -10.43 dBm Q factor 56.1 T2 1 B43.933 MHz -12.32 dém Q factor 56.4

L U ]

J
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz 15MHz

20MHz

Mod.

QPSK

16QAM

QPSK |16QAM

QPSK

16QAM

QPSK 16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

1.09

1.09 2.75

2.72

4.51

4.50

9.07 9.05

13.52

13.49

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mede Auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.23 dBm)| MI[1] 15.01 dBm
20 a8 H 836.19230 MHz 0 de " 836.43290 MHZ,
LA S Dccnw 1.093706294 MHz Y Occ B 1088111888 MHz,
T RV e M PV PR Y S
104 bl ’{_I 104 b v ey
0 dom 7 I 0 dem.
-10 dem - — -10 dem -
\ /
20 dom — 20 dem -
pymv L A BCSTAY i TANEPA
oo T T ~aprderd .
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.1923 MHz 16.23 dam ML L 535.4320 MHz 15.01 dsm
T1 1 83595175 MHz 8.59 dBm Oce Bw 1.093708294 MHz T1 1 835.95175 MHz 7.49 dm Oce Bw 1.098111688 MHz
T2 1 937.04545 MHz 7.95 darm T2 1 837.03986 MHZ 8.59 dam
i J ) . JU J ) we
Spectrum - Spectrum -
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™11 16.97 dBm)| MI[1] 16.32 dBm
e e B O ; . R
PR PN PSP EN AR 2AATAS T AP e i I ) N
10 d F 10 di 7
7 \ [ \
\ {
0 dem / ! 0 dam ¥ A
/ \ i Y
10 dBm: N -10 dBm: +
20 dem— = —— 20 dBm — —
-30 dem 30 dém o
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9435 MHz 16.37 dam ML 835,616 MHz 16.32 dam
T1 1 835.12737 MHz 11.26 dBm Oce Bw 2.745254745 MHz T1 1 835.15135 MHz 10.08 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.87263 MHz 11.62 dém T2 1 837.86663 MHZ 9.69 dam
L J L] I g
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